EE B HEER (JICA)
IV 7 MEAELEHE (MOPE)
I 7 MEIRERF (EEAA)

I 7 FEITREKXRAE

7714 FILLKA— B

J’ﬁ?}(ﬂkfi RO HA N1 2 (EX)

TE12&E12 B

FREFALZ- P2 R b-THta
FRMBEAT B HRSH

NO.

$h AT

JR

00-189(7/7)




CONCISE MANUAL FOR INDUSTRIAL WASTEWATER TREATMENT PRACTICES

Completed as Part of the
STUDY OF INDUSTRIAL WASTE WATER POLLUTION CONTROL IN THE ARAB
REPUBLIC OF EGYPT

JAPAN INTERNATIONAL COOPERATION AGENCY
Chiyoda Dames & Moore Co. Ltd. / Chiyoda Corporation

HIROKI TOYOHARA
MICHAEL CONDRAN



LIST OF ACRONYMS

API American Petroleum Institute
BOD Biochemical Oxygen Demand
COD Chemical Oxygen Demand

DO dissolved oxygen

GAC granular activated carbon

ha hectarcs

JICA Japan International Cooperation Agency
[...]
24 hours per day for 100 days per year during sugar-beet processing; 24 hours per day !
for 90 days per year during vegetable canning processing

Wastewater Treatment Operation

24hours/day



Sugar-Beet and Vegetable Canning Water Quality Summary

Raw Treated Water Discharge
wastewater Target Regulation
pH _ 6to8 6t09 6to9
BOD (mg/1) 5,000 to 5,300 200 200
COD (mg/1) 7,200t0 7,500 | 60 60
SS (mg/1) 1,300 50 50

_ Treatment Flow Scheme

Preliminary Treatment:

Primary Treatment:

Secondary Treatment:
Sludge Treatment:

Screen, primary clarification, flow equalization
Anaerobic Biological Treatment (UASB),
Flocculation, lamella clarification

Activated sludge, with clarification

Gravity thickening

For detailed flow scheme, refer the attached flow diagram.

- Design Parameters

Inlet Centrifuge:
Primary Clarifier:
Equalization Pit:
UASB Reactor
Biological Teatment:
Sludge Production:
Clarifier:

Sludge Thickener:

Flow Rate = 30 to 120 m’/hr
Holding Time = 4 hours
Holding Time = 8 hours
Loading = 4.25 kg COD/m’/day
Loading = 1.3 kg BOD/m*/day
Yield=0.15

Surface Loading = 2.3 m*/m*/h

- Holding Time = 1.5 hours



Anjroe, Burssasosy 183ng-199g 10) wesdeiq MO[.] SS3001] 191EMDISEM [-S 21nG1y]

SHOULNTOE WONHY — — —~

NIIYM VRIONOM — - AVIUIE

4 0 T A
00N TUILYMIIEYM Savul w0 IV

omern
¥IOrD fivD

WIIYAT 1Y Tv s

Y —— e

ON3O3T 1 vamwasvn
. MO

AUOLIY S DHNHYD FIONS

YUIYMILEYM AVY LAY

L Z2  TERLE STt

AUOLDYS 1338 ¥YDNE rOM/
VILYMIIEYM AVYUNYS

1MINIUNSYIN
MO

B 10900
VYD

Wy more

AUYONCOIE Radal
1 1090 M ¥ILW0 w0
BSFIA oL TA$EIA
JNTEINC 1= IWESING
WY INVW r WY INYV W
n=_<8~°n r 10903 ! = -
AN TVOUIINGY L i BY 1090
7V uossiveroo Yo ! !
' 7. o _ ]
[ ! ==
oLl
L PO |
i
H VIIYMI LSYM
i NOIVWYIIVE WIn
H MO Yy
.<1~9A Y004 M
nnd neg 1
OO LD 1N33 .
i
H . Lad i 2]
) VLYo . Ladléts
H Avvreue i [ aed] SIS vre
H 4 IO T
1 ! iy e |
i I :
" ]
! e Bl B r o : 7
' ’ _ ! .uz«..«,ﬁozuo 710904 WY 00y ! ~ ! ::sL ' -
4 .
' v 2040y ﬁdl—a |||||| $4nnd sanod i
! DINYL YOO WOAMINGD WO INID \ _ \
! :ltnq«u_ﬂw.ou. Fo=r=="="" 0N 0¥ ¢ : $0 01
1 : $IVYIYOU IOV
I | | I
H ;
1 [} ] 1

[}
]
]
]
n i Cornid N0
oS _ i m m
1
w3 1 TJ_L
xxxxxxxxx 41..:11}1111..1-_
. sviomy t : H n 1
| M N
| . H
[} H N
[}
M
[}
[}
1
1
I
]

] ] }
| I Jivmiremesime it Jomeams P S
wows
ov e Sannd :
10wy TOAAINGD 1338 wvons ey
basd] 19w VI IYMYILSYM O on
NOUY YO0 WOLIYIN D00V IVNY
YL NOIYINYND) 1 L
1000
L _| Jwiomon
P
. -t
IUNYD
YY)
ot
"
, vinn ﬁ L) ‘
N
4 H e o 300 g
TTET *VIUMYD
o1
—\ VIIYM QI IME,




5.1.2 Cake and Confectionery Manufacturing Facility

A cake and confectionery manufacturing facility located in Japan.

Wastewater to be treated

7) Food processing wastewater
8) Effluent from the sewage septic tank

Wastewater Flow Rate
3) Normal flow rate: 160 m*/day (Food processing wastewater 125m’/day; sewage
effluent 35 m*/day)
4) Maximum flow rate: 73 m>/2 hours (15:00 to 17:00)

Factory Ooefation

8:00to 17:00

Wastewater Treatment Operation

24hours/Day
Cake and confectionery Water Quality
Raw Treated Water Discharge

wastewater Target Regulation
PH () 4t05 5.8t08.6
BOD (mg/)) 1,100 to 1,300 20 30
CODMn (mg/1) 900 to 1,100 20 30
SS (mg/) 500 to 700 20 30
Hexane extract (mg/1) 130t0o 170 | 10 20
T-N (mg/1) 40 to 50 15 20
T-P (mg/1) 3to7 = 1.5 2




Treatment Flow Scheme

Preliminary Treatment: Screen, and Neutralization

Primary Treatment: Anaerobic/Aerobic Biological Treatment
(Attached Growth type)

Secondary Treatment: Coagulation/Sedimentation

Tertiary Treatment: Filtration and Activated Carbon Adsorption

Sludge Treatment: Dehydration

For detailed flow scheme, refer the attached flow diagram.

Design Parameters

Neutralization Unit: Holding Time = 15 min.
Primary Sedimentation: Holding Time = 4 hours
Equalization Pit: Holding Time = 24 hours
Blower for Equalization Pit  Air Feed rate = 0.5 m*/m*/h
Biological Teatment: Loading = 1.0 kgBOD/m*/Day
Sludge Production: Yield=0.15

Mixing Pit: Holding Time = 20 min.
Cdagulation Pit: Holding Time = 20 min.
Clarifier: Surface Loading = 0.5 m*/m*/h
Sand Filter: LV =7.0 m’/m*h

Activated Carbon Tower: LV =50 m*/m%h

Back wash Pump: LV =50 m*/m%*/h

Disinfection Pit: Holding Time = 15 min.



HMINIISH] PANIDOLY [ @
WMDY P O

A,
aTnneey anssary) - D
aneo gaary @ O

YINMG AT D51
miedpop mop| iy

arp Liyyeg _.n%

apra ey I N
DAITA DACID : {e)
BTN I o
RALY T ]

10 SALKLLAN

AN s dngg pang 1oL

Aujror.j Suissasosg K1auoilnajuoy) pue aNe)) JoJ weadeiQQ MO[, SSI901,] JATMIISEAY

arr=x

SIQ M ANEM PACILE W IMRAY PIUIELDY

R oK

7-5 a3y

._ﬂ_A,_

2 2|

dunn g paa.g POl

V50T
o K
p ‘_,_4»34

(e~ if]

ﬁ‘L

N
3k
J 3
)
|

-©

-@.

1AV, 1OGIE.) PIRANDY

.::._ .4__. A

/ .E:: nEEt
-
. »y _..u..s:: :

o By w0p 12

te e
B e e L
W

..__....._ .x._»_a._

rvar

0 103 I

RICARELLILNY

ding wignden)

l.lv‘bln “ +me—

T

me), IV

01T,

14

e

&
duing merpprs Mprig
wv =il

ek {--!_--

a3
1
1
1
1
1
I
1
i
t
t
i
1
|
1
1
t
i
i
1
|

(SRR

s

(o]

et
Lt tsr 25y

"1

WL I0RN
T

| SRR

|

Epp—

oA

1NN 0} 3NN

uE NN

Tol=T.

e

e
e D .




N |
...... 1, . L. . R . . YRR s S W [ Y S (S ) S AT . |

. . L , , Ve e 000
Anioe g saremarsepy Suissasosg K13u011525100) puB IYRY) 10§ UL)] 10[J €-5 a4
BT S
- |'...p.vw e ————— SRS T e e s e o fanam et
oL o= Vo - -~ e e el wonezijentip o awony /] saugong iof samo — :
; BRI O Y X [0 (I B : _ \~ YO oy samoly L
“ ) f N ! L e _ ' | f ¥
. ) A AR Y = ) —E
W o i | st b e . s | e | -
| N ETE [IBE
_ ! i vatnzzgenlg . ! _m. “.m.,. i Y ! _ _ i
¢ b . . o] . : o FRITEE e ) »-_u.._..._ L B | * @ — ! m
2 i : L ¢ i [ | 1 " o
. LI ' le e e Voo !
: : Lo ] e Lo s _ T
! : oo e ! b ; / Lml__“ ' _ :
; _ = _ = W I i A L
: o | ; o =TT L . It i
L al— * HMQ-:: " L] ,.ﬂ-nd—m _ __ - =00 a — rafe .|.ﬁ. i QETU] m mm _s“
1 [ S s s | ¥ ! 5
LIV A/ e O A VA R VAV || e ) R
i . - _ | i : -~ Cu—-nr r.. _ l_ Jouphyg o
i . H i ! ; nupy Kpor i P ] f e ; H
/o sk ._..._“.._z_ I ove \\ £ __ - /_ _ i g
1 I 3 - . i
< ey - % =1
R L eS|
g v .
L s

067148 AUIA NV LI

g ; —_
; ."__,l\“m : .._w,:.._z ki _. . . .
H it :onz/ T TR - A
' i ' j R ey oM
: NP RS R Al .
; m: \/I_\ o .L\\» - : !
! AI ._“  El Jaeipayaq || kon ' ¢ o _.... 39 | e l‘_.
g Hi - ' ey B
v m._ﬂ | : H gH | — ; ¥
W e . d ey i ) =i
“ O J e oIaJ.._. wanag _ .H _ _U .\n_// _ .._" _ l.r_.. |
. N G ) u... ] [E— Lt W o .
: e o === O g (S i — |
1 ", R, o ﬁ_\.ﬂll—.. I r_’!nm”l.ll.|l o “L_l’_ (I R D
T o, e _m..,:x....l ....... T - |.mnb....l|l._.lln|~allunrw»..._.|5lr ( e i i i B NN U AL B m\w |
3 — AR AR Aol Nl - T A S ol U AN — T I
& o (RN RN | . RTINS , .
| Has EIEN HECTEN A Py "
v ‘oo » | : mov oy | 1 anh ¥ .
_ u.ma._- i W ! _ \ " X \_ ] . i 3 N A N . s,
1. Ny ~ U pran | Y e < 4 I.,,%“ H e I !
3 i S8 . i L i ' o H ‘
For B e e ]
® . Vet -
) : k1 Voot i '
R

UL worzennaN L)
wl |

) Wi

(1244




¢/ 1

SO MAST &« HWOT « U/ W TT} 9[q131owigng ‘[e3njinus) 1+1 dwng 1a1emarsepy q/v 101-d

SO MG L« HWOT & EME 06] 91qi812wigng ‘[eInJINUI) [+1 dwnd Iajsuel], 19)emalsepy q9/V 001-d

Axodg Je] + SS (WT ‘HOO00 1 1005 [ +MO0S " Te[ngue)osy | J1addoy or1-1
SNS H00S+T00+M00S Je[n3ueldRY 1 ¢-yue ], uonnjossicy sowAjod 601-1

SNS HOOS +"T007+M00S Je|ngue)dy [ [-jue L uonn(ossicy JauA{od 80I1-L

Axodg 18], + SS (WST ‘HOO0S T+9008°1 |eoupuljA) Z Jamo |, U0qie)) paleAldy q/v LO1-1
Axodd te] + SS (WLL' T 'HOOS 1x900S 1 [eoupuIjA) 1 1M, 19)[1] 901-L
ad (T HOT8 1+00T'1 leoupul Ay | jue], uoHeZI[eININ S01-1

ad (U1 HOTY 140901°] [pouput|Ag| | yue [, soutkjod PO1-L

3d T 'HOZ8 1490TY' 1 [BOLIPUIAD 1 yueL DVd €01-L

ad (T HOTS 1400’1 |eouput[AD| 1 jyue ] HOeN T01-L

ad (W HOTH Tx9901° [eoupuik)| 1 Jue ], JuatinN 101-L

| W6l 'HOOS v+ 100€ T MO0S | 1e|n3ueoay [ 1d SuipfoH 93pn[S 1A

U] (WE6'L 'HO09 €xT009 1«MO00 T |. 1e[ngueoay [ 1d uonojJuIsI( OLI-A

o) (WT1 "HO00 t+1000°T+MOOS 1e[nSuejoay I 1 191BA PaIEaL], 601-A

| (W9t 'HO06 T+ 1009 10001 1e|ngueioay ] 1d Jorem payue) 801-A

N <W8Y ‘HO00 €+ 100F v+MO0Y Y Ien3ueoay I lsyued LOI-A

Jd|  (WSLE HOOS T100S 1xM000°1 1e[n3ueloay | 1d uone[ngeo) 901-A

Od|  (WLLHOOS €+T0EE T+MO00'] enduepay| 1 Nnd BuxiN SOI-A

Od|  (WSTT "HOO0 ¥+ 1001 9+MO0Y Y mnduenay| ¢ 1d dwind uonenon) vOI-A

Y (108 "HO00 tx1009 VMO0V ¥ 1e[ngueoay | uiseg Jauljolg qa/v €01-A

¥l (WETT "HOO00 ¥+ 1000 9+MO0V Y 1e[nduejoay ] 1d uonezijenby Z01-A

od|l MLec ‘HOOS t+T00b v+ M00S" | Ienguejoay I Iayue) Aewiid 101-A

oY <8’y "HO08xT1000°€ «M000T 1e[ngueldsy I 11d J9IBISIEMAISE A 001-A

SYIBWY [eLIdIB]N sz1g juawdinbg jo adA |, _o%h N JIIAIIG ‘oN Juswdinbg

11 Ansnpui poo, 105 i1s17 Juawdinbyg

5-10



¢/ ¢

MIp0 | iuf] 10po( 101-0d
MAPQQ W | 4 Y/ WQT ] oneWOINY 1 NU[) USRIIS 101-S
MY Tt “14/SpHos Ad-a 07 ssald L[ 1 JopeipAyacy 101-d
I010UI 10119A U] SOl ML « NEo\m./_ SO U/ WQoL s100y|  1+1 Iauijoig 10j Jamo|g q/v 201-9
SOl MASS 4 WI/SY G0 uty w ey S100Y I 11d uonezijenby 10y 1amolg 101-9
SNS MYT'0 « WAISLE WW(ST 9peq [EQIHS A ! JUe ], UOHBZIBN3U IO I9XIIN 901-W
SNS MYp'() 4 WAIS/E WWQST :dpe[q [EONISA | YUue [, JOWA[O ] 10 JOXIN SOI-N
SNS[  MYT 0 4 wdi /¢ "wuwp(T :9pe[q [BITUIA I JUB L JUSLNNN 10 JOXIN vO1-W
SNS[ MYp0 4 wdi |70 ‘Wwuwigoyy :ape[q [BOISA | 9Bl JSYLIB[T) t01-W
SOS|  MSL0 » widi 79 ‘wiuig ape|q [BONIOA | Jue |, uole[nseo)) J0j JOXIN C01-W
SOS[ MYSL 0 « wdi og| "wwipg ope|q [EOILOA | ue) SUIXI 10 JOXIN [01-W
OAd|" MIT0 x ;WO/AY ST 4 UKD (OTL wderyderq| 1+ (uotuy) dwing sowkjod 8/ 90¢-d
JAd| MIT0 NEo\wz Gl & UIW/ID OTL w3eydeiq [+1 (uone)) dwind 19wAjo4 q/v s0T-d
OAd|  MAE00 » WI/BY G 4 "UIW/I 09 wdenyderq)  1+1 dwing 1swAjog &2/V v0T-d
OAd|  MIE00 « WI/BY G 4 UL/ 09 wdeiydelq|  [+1 dwing juejngeo) a/v €0z-d
OAd|  MNEO0 « WO/BY G 4 UL (9 wdeyderq|  [+1 dwnd HOEN g/v 70T-d
JAd|  MAC00 « NEo\wx Gl & UIW/ID 09 wdelydei(y 1+1 dwing juannN q4/v 10C-d
SO MAS |4 HWOQL » W/ W BT [ejuozijoH ‘[e8njinua) l duing merpyim a3pn[s /v 901-d
SO MYSL 0+ HWOL » Y/ W 8[| 9[qidrowiqng ‘[e3nyud)| [+ duing pasg a3pns g4/v sol-d
SO MNTT 5 HWST » U/ W OST| 9jqidiowqng ‘[e3ny1nua) I dwing ysemyoeg a/v v01-d
SO MNT'T « HWIST 4 U/ W TT| o|qidrowqng ‘[ednjinua)(  [+] dwing pasy 19314 gq/v €01-d
SO MYST « HWOT » Y/ W 1T oiqdrswqng ‘[ednjuyuad|  [+] duing uonenoiosy 4/v 201-d
)
syleway [BUAIRIN ZIg yawdmbyg jo adA 1 B%E:Z IAING ‘ON Juawidinbg

[1 Ansnpul pooy 10 isrwawdinbg

5-11



5.2 Wastewater Treatment in the Textiles Industry

A textile finishing facility located in the southeastern United States. Plant activities include -
bleaching, dyeing, finishing, cutting, sewing, and screen printing of cotton broad-woven

fabrics.

Wastewater to be treated

1) Boiler blowdown water
2) Cooling tower water

3) Slashing wastewater
4) Dyeing wastewater

5) Bleaching wastewater
6) Printing wastewater

7) Sanitary wastewater

Wastewater Flow Rate

1) Normal flow rate: 3,740 m’/day (3,729 m’/day processing wastewater; 11 m’/day
_ sanitary wastewater) .
2) Maximum flow rate: 5,180 m3/day

Factory Operation

24 hours/day

Wastewater Treatment Operation

24hours/day



Textile Water Quality Summary

Raw Treated Water Discharge

wastewater Target Regulation
pH 82tol14 79t0 82 7.9t08.2
BOD (mg/1) 419 to 920 5.5 55
COD (mg/h) 2,095 to 3,460 148 148
SS (mg/l) 138 to 268 16 16
NH; (mg/l) - 3 3
T-P (mg/1) - 14 14
A dash indicates the information is not available

Treatment Flow Scheme

Preliminary Treatment: Screening, Neutralization, and Equalization
Primary Treatment: Activated Sludge (oxidation ditch process)
Effluent Sand Filtration

Sludge Thickening

Secondary Treatment:
Sludge Treatment:

For detailed flow scheme, refer the attached flow diagram.
Design Parameters
Neutralization Unit: Holding Time = 15 min.
Equalization Pit: Holding Time = 8 hours
Loading = 1.42 kg COD/m’/day
Yield=0.15
Holding Time = 20 min.

Biological Teatment:
Sludge Production:
Mixing Tank:
Flocculation Tank:
Clarifier:

Sand Filter:

Back wash Pump:

Holding Time = 20 min.
Surface Loading = 0.5 m*/m%/h
Hydraulic loading = 7.0 m*/m*/h
Hydraulic loading =21 m*/m?%h



_Ansnpuj 9jnxa ] ay) 10} WeIBeI(] MO[.| UO1JI3||0]) 19]BMIISEAN $-G 2un31]

8661 ANVNYE14 _ 080-1£9¥1 ‘ON 80"
ANTERO0 4NONS BEOOR @ SEXYE ¥ [ WD Z 'ON 310N 33S
‘NI NIBYD
TUOOW ¥ S3WVa £ ) ol 3ovHOSI0
HSYM HIV
R dHNS Y3TIHD
TUl
ONIAQ
ONIHSYIS

=——— SY3MO0L 9NIN00D

{pdb 000'SSH)

T

Z91\090\ 1£9¥ 1\ 002\ D

5-14

syI08
ALIQINNH
¢ 33N9I | "ON INVId [=
A 3 H_mv b AUVLINVS
100 ON TIV4LNO 1INVd
¥IAN INNS ININLY 3L
01 30¥YHISIO YILVMILSVM
A1ddNS ¥ILVM
e ONILNIYd ) ] WWJIDINAW NIZSIHO
ONI3AQ
HOV318
(pdb 000°Z¢S) SYIMOL INNO0D
mmﬁ_om._ 1NV
ANVLINYS ONIHSINI NIJ3I¥9
‘0d9 000°000'C 1V
Q3UYY S| ALDYEYD INYId LNINLY3ML YILYMALSYM FHL €
*NOLLYONddY
LINY3d 39¥YHOSIO 3LY¥YJ3S ¥3IONN G3H3A0D 44ONNY
YALYM MHOLS ONV SHILYM ONMOOD LOVINOO-NON ‘T
"SMOT4 AYQ 3DVH3AY L6601 NOJN 03SVE SALYY MO °I
$301440
(pdb 0GZ'Z) AUVLINVS ———o JALLYHLISININGY [=—
S3ION NI3HI8D




8661 Ay¥vNygl4

_ 090—~i£9¥! "ON 8or

ANY4R00 400D BECOR § SRRV Y

K)1[108,] 191EMIISBAN SJ1IXS ] B 10 Weldelq Mo[ SS001d

G-G 2103ty

THOOW ? SIWvg :
o] 100 "ON TIV4LNO ININILIN
YA INNS ————f
01 39¥VHOSIO
1LOFOYd
QILYW3HIOS MOT4 SS300dd ]
ONIdWNd .
HSYM¥OVE 1
FJun .M “
INIdWNd
IN3N1443 SIS ONvS YIBAYHO Y3IBHVHD
NOILYINOD0S [  XIN Qidvy
(¥38NYHO
.. NOWvONddv 2. LOVINOD
r SQros-o1g 19 ¥3Wy0J) !
I
i — ¥Iv 1S0d
[
! |
| t
!
! = | = ONeWnd S — e 4 _
) 1 S SYM/SVY . (Sv¥) 390N1S) GALYALDY NMML3Y I
| ] ] | |
! | | ! | _
| | | | N
! | | | |
| | 888 | | | 888 L
! SHNVL ! ! _
L {ONIOTOH [ _ s Y3IGNVHO YIBAVHD SNISYE t | sunonuts i ANVL
390015 Y3N3INOIHL SY3AYYI0 NOILYINJ001S |  XIN Qidvy NOLLYY3Y JOULNOD MO13 ¥0LI3135-018
NN A\
Yy — yy —
MO
NISY8 %NV1 ONIY3L3N ONINIZWOS | . y31vm3ISVA
NOILYZIVNO3 J0¥LNOD HY M0 AN3NMINI IN3NUINE
\ /H y N
0334 Q0334
Ay — VINOHHY Yosin TIIONYT 0L

SONIN3DS

co1\090\ 1C¥ 1\00Z\ ©

5-15



5.3 Wastewater Treatment and Reuse in the Petroleum Industry
A natural gas sweetening facility in the western United States. Facility operations include
removing H,S from natural gas, which generates geologic formation water containing H,S,

oil and grease, and dissolved solids. Wastewater to be reused as boiler water make-up.

Wastewater to be treated

1) Geologic formation water
2) Boiler water blowdown

Wastewater Flow Rate .

1) Normal flow rate: 560 m*/day
2) Maximum flow rate: 560 m°/day

Factory Operation

24 hours/day

Wastewater Treatment Operation

24hours/day
Gas Plant Water Quality Summary
Raw Treated Water Discharge

wastewater Target Regulation®
pH 3to8 6to8 6to8
BOD (mg/1) 1,100 to 1,300 <20 . <20
COD (mg/1) 900 to 1,100 <25 <25
SS (mg/l) 100 to 200 <5 <5
TDS (mg/1) 1,500 to 2,000 <10 - <10
01l & Grease (mg/1) 25to 60 <2 <2

a Water quality required for reuse in boiler system. not discharge

Treatment Flow Scheme




Preliminary Treatment: Equalization and Aeration

Primary Treatment: Dual-media, GAC, and cartridge filtration
Secondary Treatment: Reverse Osmosis

Tertiary Treatment: Ion Exchange

Sludge Treatment: None

For detailed flow scheme, refer the attached flow diagrams.

Design Parameters

Equalization and Aeration: Detention Time = 43 days

Dual Media Filtration: Hydraulic Loading = 13.6 m*/m*h
GAC Filtration: Hydraulic Loading = 13.6 m*/m?%h
Reverse Osmosis: Flow Rate = 265 lpm at 3,450 kPa
Ton Exchange: Hydraulic Loading = 13.6 m*/m?%h
RO Back wash Pump: Flow Rate = 1,020 lpm at 6.1 m head



ANSnpuj wnajoIld ] Y1 Ul ISN3Y PUe JUDUNEAL ] INEMIISEAL 10 (1174 -G 1ndi TN CP TR I Cmean =
- ———— . N LR ST - S DU R P
$L0084 4
o /
. Erce e o3 v
] Cive 13 vom Womram o
R3ILSAS INIMIY3IYL HILYM ILISYM AL =T wawom T
WYHOVIO = Sy Viten ALY Yanut o)
NOILYININRNYLISNI ONY S$SS3D0¥d sl e | e et | san
SNIYIS remvwd WAOWIY KIS XKYION w04 QN0Oruny Al D)
noanO(lnn)m'oqv h
Y ~d dNNd MOUS
1 HIGNNG dHNd
— Y000-92-1 JM0 | = ° 109r~1
0V -0URS -00°C . “ <- ELUONPRY
- T09r-d
{ t000-92-9 o TR PRI “ ._u.q_msu:u_m : ’ on
- . YMNOYE
wvs unun [l,_l ! oN —% {e} —
1Y Ve 1}~ ~r nm w 7 U
d MOYs N3O ol o oowioos 1 ¥ 5 a ks < WY -0MS
1 Yor-xomi .Q}r on -00%
booeo oqui B ow
i i A= = <
! U@l o O
21aING AN Lol < ! ~ an I
nO¥3 ¥y ALTWD [ ﬂ.@ “ ﬂ.@
> . O ) .
]
: ! . &
m T [ m—
oer-n o 1
¥Im JuvIS o1 o b ! o b— + o
DY=XMS-00'C | 0I-10MS-00'C i —_—
_t000-92-91 ué“ ST D e e
00T e HOIL23r NI
o S—— m INYINOYOD 09~ XXM5-00'9
o 909y -1